
Sewer Facilities Plan  
City of Yelm 

 

June 2016 │ 216-1781-033 6-1 

6. LIQUID STREAM TREATMENT ALTERNATIVES EVALUATION 

6.1 INTRODUCTION 

This chapter summarizes the alternatives to enhance liquid stream treatment processes at the 
WRF in order to:  

 Allow the WRF to better comply with mandated Ecology reclaimed water permit 
reliability and nitrogen removal requirements. 

 Address key issues and challenges identified in the WRF condition assessment. 

 Accommodate future influent flows and loads. 

The sizing of the alternatives identified below are based on the flows and loads information 
provided in Chapter 3, Table 3-4. 

A basic summary of the Liquid Stream Treatment Alternatives analyzed for the Sewer Facilities 
Plan includes:  

 Alternative 1 – Optimization of Existing Facilities with Minor Enhancements and 
Upgrades 

 Replace chlorine gas-based disinfection and dechlorination with liquid-based 
disinfection and dechlorination, complete existing tertiary filter upgrades and 
expansion, and construct a new influent equalization tank. 

 Alternative 2 – Optimization of Existing Facilities with Major Enhancements and 
Upgrades 

 Option A (Alternative 2A): Conversion from gravity-based SBR settling to 
ballasted SBR settling, replace chlorine gas-based disinfection and dechlorination 
with ultraviolet (UV) light disinfection, and complete existing tertiary filter 
upgrades and expansion. 

 Option B (Alternative 2B): Conversion from existing tertiary filters to new 
alternative denitrification filter process, replace chlorine gas-based disinfection 
and dechlorination with UV light disinfection, and construct a new influent 
equalization tank. 

 Option C (Alternative 2C): Add another SBR tank, replace chlorine gas-based 
disinfection and dechlorination with UV light disinfection, complete existing tertiary 
filter upgrades and expansion, and construct a new influent equalization tank. 

 Alternative 3 – Complete Process Renovation – MBR 

 Convert from SBR secondary treatment and tertiary filtration processes to an MBR 
system and replace chlorine gas-based disinfection and dechlorination with UV light 
disinfection. 

 Do Nothing Alternative 

 Operate facility without any significant improvements. Feed chemicals, organic carbon 
materials, and bioaugmentation products into the WRF process units to enhance 
operation and treatment.  

 Specifically feed carbon supplementation material to the existing filtration system (filter 
denitrification) in an attempt to extend WRF nitrogen removal treatment capacity. 



Sewer Facilities Plan  
City of Yelm 

 

6-2 June 2016 │ 216-1781-033 

Parametrix and the City conducted a successful pilot study to confirm this mode of 
operation could be employed at the WRF. The study report is included in Appendix F. 

 The Do Nothing Alternative is not considered viable in the long term and was not 
evaluated further due to the following reasons: 

 The WRF controls system is obsolete and running on outdated Windows XP 
software. Various plant control components have also been found to be 
obsolete with no replacement parts available. 

 Replacement of aged WRF gas-based disinfection and 
dechlorination systems are warranted to better protect plant 
workers and the nearby public. Currently, the gas systems have 
no emergency release treatment systems in place. In addition, the 
existing chlorine contact tanks do not meet Orange Book 
requirements. 

 Worker safety issues need to be addressed with regards to 
worker entry into deep SBR tanks and improving chemical 
handling and storage. 

 WRF critical support facilities (e.g., in-plant pumping stations 
including the Intermediate, Reject, and Plant Drain/Sludge Pump 
Stations) are in need of major upgrades and enhancements. 

 Based on a recent WRF capacity assessment, all three existing 
SBRs would need to be operational in order for the facility to 
provide sufficient nitrification to meet total nitrogen permit 
limits at Winter Maximum Month Daily Flows above 
0.65 mgd. With all three SBRs operating, a standby SBR tank 
with associated equipment would not be available to facilitate 
maintenance and repairs while still meeting discharge permit 
limits. 

 Meet Ecology Orange Book design guidelines for equipment 
redundancy (e.g., Process Air Blowers). 

 To address future growth the WRF will need to be expanded 
from 1-mgd design flow capacity to approximately 1.24-mgd 
design flow capacity.   

Alternatives 1 through 3, reflect a set of diversified WRF upgrades and expansion options 
for the City to consider. For example Alternatives 1 and 2 serve to maximize the use of 
existing facilities while Alternative 3 considers a complete overhaul of the WRF to employ 
a new liquid stream technology such as the MBR technology. Process Flow Diagrams and 
Conceptual Site Plans for each alternative are presented in Figure 6-1 through Figure 6-10. 

 

The Do Nothing Alternative is not 
considered viable in the long term 
because: 

• The WRF controls system is obsolete 
and running on outdated Windows 
XP software. 

• Replacement of aged WRF gas-based 
disinfection and dechlorination 
systems are warranted to better 
protect plant workers and the nearby 
public. 

• Worker safety issues need to be 
addressed with regards to worker 
entry into deep SBR tanks and 
improving chemical handling and 
storage. 

• WRF critical support facilities are in 
need of major upgrades and 
enhancements. 

 



VFD

VFD

VFD

VFD

VFD

CS

SP

CS

VFD

VFD

VFD

VFD

VFD

VFD

VFD

VFDVFD

VFD

VFD

DATE: June 21, 2016       FILE: PS1781033F6-1

Sewer Facilities Plan

Yelm, Washington

Figure 6-1

Liquid Stream

Alternative 1

Process Schematic

FROM STEP

SYSTEM

INFLUENT

FLOW

METER

VAULT

SEPTAGE / RV

PRE-TREATMENT

SYSTEM

AIR

COMPRESSORS

REJECT WATER

PUMP STATION

BLOWERS

INFLUENT

HYDRAULIC

CONTROL

STRUCTURE

DECANTER, TYP

C

SEQUENCING

BATCH

REACTORS

(SBR)

SLUDGE PUMP

STATION*

SLUDGE STORAGE TANKS

WAS PUMP

STATION

SBR DECANT EQUALIZATION

(EQ) STORAGE PONDS

INTERMEDIATE

PUMP STATION

S
P

A
R

E

FILTER

COAGULANT

FEED SYSTEM

STATIC

MIXERS

DYNASAND

FILTERS

CHLORINE

CONTACT

TANKS

RECLAIMED WATER

PUMP STATION

GRAVITY

FLOW TO

POWER

CANAL /

NISQUALLY

RIVER

TO

RECLAIMED

WATER

SYSTEM

RECLAIMED WATER

STORAGE TANK

CITY

WATER

WRF

RECLAIMED

WATER SYSTEM

O
V

E
R

F
L

O
W

O
V

E
R

F
L

O
W

D
R

A
I
N

LEGEND

VFD

F/C

CENTRIFUGAL PUMP

RAIL MOUNTED SUBMERSIBLE PUMP

SUBMERSIBLE PUMP

POSITIVE DISPLACEMENT PUMP

VERTICAL PUMP

STATIC MIXER

INJECTOR

FLOW METER

PNEUMATIC CONTROL VALVE

SCADA FLOW CONTROL VALVE

ISOLATION VALVE

THREE WAY VALVE

FLOATING MIXER

FINE OR COARSE BUBBLE DIFFUSER

SURFACE AERATOR

VARIABLE FREQUENCY DRIVE

COMPOSITE SAMPLER

SAMPLE PORT

FIXED MIXER

TOTE OR STORAGE TANK

CS

SP

INFLUENT FLOW STREAM

MAJOR/MINOR

RECLAIMED WATER FLOW

STREAM MAJOR/MINOR

SOLID OR DRAINAGE

C

ALKALINITY

STORAGE/FEED FACILITY

CARBON

SUPPLEMENTATION

STORAGE/FEED SYSTEM

FILTER

BACKWASH

TO REJECT

WATER PUMP

STATION

TO DRAIN &

SLUDGE PUMP

STATION

FROM FILTERS & GRAVITY

BELT THICKENER

FROM SLUDGE

STORAGE

TANKS

ISOLATION GATE

EFFLUENT FLOW WEIR

AIR

CHEMICAL

FROM SBR

& INFUENT

EQ TANKS

FROM EQ

STORAGE

PONDS

FROM SBR

TANKS

FROM CHLORINE CONTACT

TANKS AND RW STORAGE

TANK

PLANT DRAIN

PUMP STATION

TO SOLIDS

HANDLING

FOAM CONTROL

STORAGE/FEED FACILITY

BRINE TANK

ON-SITE HYPO

CHLORITE

GENERATOR

HYPO CHLORITE

STORAGE TANK

JET AERATION

SYSTEM, TYP OF 3

COARSE

SCREEN

SEPTAGE

GREASE

TRAP WASTE

LITTLE JOHN

DIGESTERS,

TYP OF 6

NEW FACILITY OR EXPANSION

UPGRADED FACILITY

TO SOLIDS

HANDLING

* FORMER SLUDGE PUMP / PLANT DRAIN PUMP STATION

C

TO PLANT

DRAIN

PUMP

STATION

INFLUENT

EQ TANK

TO INFLUENT

EQ TANK

SODIUM BISULFITE

LIQUID

DECHLORINATION

STORAGE/FEED

FACILITY

NON-POTABLE WATER

BYPASS





VFD

CS

SP

CS

VFD

VFD

VFDVFD

VFD

VFD

VFD

VFD

VFD

VFD

VFD

VFD

U
V

U
V

U
V

U
V

DATE: June 21, 2016       FILE: PS1781033F6-3

Sewer Facilities Plan

Yelm, Washington

Figure 6-3

Liquid Stream

Alternative 2 Option A

Process Schematic

FROM STEP

SYSTEM

INFLUENT

FLOW

METER

VAULT

SEPTAGE / RV

PRE-TREATMENT

SYSTEM

AIR

COMPRESSORS

REJECT WATER

PUMP STATION

BLOWERS

INFLUENT

HYDRAULIC

CONTROL

STRUCTURE

DECANTER, TYP

C

SEQUENCING

BATCH

REACTORS

(SBR)

SLUDGE PUMP

STATION*

SLUDGE STORAGE TANKS

WAS PUMP

STATION

SBR DECANT EQUALIZATION

(EQ) STORAGE PONDS

INTERMEDIATE

PUMP STATION

S
P

A
R

E

FILTER

COAGULANT

FEED SYSTEM

STATIC

MIXERS

DYNASAND

FILTERS

STANDBY

CHLORINE

CONTACT

TANK

RECLAIMED WATER

PUMP STATION

GRAVITY

FLOW TO

POWER

CANAL /

NISQUALLY

RIVER

TO

RECLAIMED

WATER

SYSTEM

RECLAIMED WATER

STORAGE TANK

CITY

WATER

WRF

RECLAIMED

WATER SYSTEM

O
V

E
R

F
L

O
W

O
V

E
R

F
L

O
W

D
R

A
I
N

LEGEND

VFD

F/C

CENTRIFUGAL PUMP

RAIL MOUNTED SUBMERSIBLE PUMP

SUBMERSIBLE PUMP

POSITIVE DISPLACEMENT PUMP

VERTICAL PUMP

STATIC MIXER

INJECTOR

FLOW METER

PNEUMATIC CONTROL VALVE

SCADA FLOW CONTROL VALVE

ISOLATION VALVE

THREE WAY VALVE

FLOATING MIXER

FINE OR COARSE BUBBLE DIFFUSER

SURFACE AERATOR

VARIABLE FREQUENCY DRIVE

COMPOSITE SAMPLER

SAMPLE PORT

FIXED MIXER

TOTE OR STORAGE TANK

CS

SP

INFLUENT FLOW STREAM

MAJOR/MINOR

RECLAIMED WATER FLOW

STREAM MAJOR/MINOR

SOLID OR DRAINAGE

C

ALKALINITY

STORAGE/FEED FACILITY

CARBON

SUPPLEMENTATION

STORAGE/FEED SYSTEM

FILTER

BACKWASH

TO REJECT

WATER PUMP

STATION

TO DRAIN &

SLUDGE PUMP

STATION

FROM FILTERS & GRAVITY

BELT THICKENER

FROM SLUDGE

STORAGE

TANKS

ISOLATION GATE

EFFLUENT FLOW WEIR

AIR

CHEMICAL

FROM SBR

TANKS

FROM EQ

STORAGE

PONDS

FROM SBR

TANKS

FROM CHLORINE CONTACT

TANKS AND RW STORAGE

TANK

PLANT DRAIN

PUMP STATION

TO SOLIDS

HANDLING

FOAM CONTROL

STORAGE/FEED FACILITY

BRINE TANK

ON-SITE HYPO

CHLORITE

GENERATOR

HYPO CHLORITE

STORAGE TANK

JET AERATION

SYSTEM, TYP OF 3

COARSE

SCREEN

SEPTAGE

GREASE

TRAP WASTE

LITTLE JOHN

DIGESTERS,

TYP OF 6

NEW FACILITY OR EXPANSION

UPGRADED FACILITY

TO SOLIDS

HANDLING

UV

DISINFECTION

TANK

* FORMER SLUDGE PUMP / PLANT DRAIN PUMP STATION

NON-POTABLE WATER

BYPASS

RECOVERY

MAG DRUM

IN-LINE

SHEAR

DEVICE

RECOVERED

MAGNETITE

TO BALLAST

FEED TANK

MAGNETITE

BALLAST

MAKE-UP

HOPPER

BALLAST

FEED TANK

CONVEYOR

IN-LINE

SCREEN

BALLAST MIX RETURN

PUMP (TYP OF 2)

MLSS FROM

SBR TANKS

RECOVERED

MAGNETITE RETURN

TO SBR

TANKS





VFD

CS

SP

CS

VFD

VFD

VFD

VFD

VFD

VFD

VFD

VFDVFD

VFD

VFD

VFD

VFD

VFD

VFD

U
V

U
V

U
V

U
V

DATE: June 21, 2016       FILE: PS1781033F6-5

Sewer Facilities Plan

Yelm, Washington

Figure 6-5

Liquid Stream

Alternative 2 Option B

Process Schematic

FROM STEP

SYSTEM

INFLUENT

FLOW

METER

VAULT

SEPTAGE / RV

PRE-TREATMENT

SYSTEM

AIR

COMPRESSORS

REJECT WATER

PUMP STATION

BLOWERS

INFLUENT

HYDRAULIC

CONTROL

STRUCTURE

C

SEQUENCING

BATCH

REACTORS

(SBR)

SLUDGE STORAGE TANKS

WAS PUMP

STATION

SBR DECANT EQUALIZATION

(EQ) STORAGE PONDS

INTERMEDIATE

PUMP STATION

S
P

A
R

E

FILTER

COAGULANT

FEED

SYSTEM

STATIC

MIXERS

STANDBY

CHLORINE

CONTACT

TANK

RECLAIMED WATER

PUMP STATION

GRAVITY

FLOW TO

POWER

CANAL /

NISQUALLY

RIVER

TO

RECLAIMED

WATER

SYSTEM

RECLAIMED WATER

STORAGE TANK

CITY

WATER

WRF

RECLAIMED

WATER SYSTEM

O
V

E
R

F
L

O
W

O
V

E
R

F
L

O
W

D
R

A
I
N

LEGEND

VFD

F/C

CENTRIFUGAL PUMP

RAIL MOUNTED SUBMERSIBLE PUMP

SUBMERSIBLE PUMP

POSITIVE DISPLACEMENT PUMP

VERTICAL PUMP

STATIC MIXER

INJECTOR

FLOW METER

PNEUMATIC CONTROL VALVE

SCADA FLOW CONTROL VALVE

ISOLATION VALVE

THREE WAY VALVE

FLOATING MIXER

FINE OR COARSE BUBBLE DIFFUSER

SURFACE AERATOR

VARIABLE FREQUENCY DRIVE

COMPOSITE SAMPLER

SAMPLE PORT

FIXED MIXER

TOTE OR STORAGE TANK

CS

SP

INFLUENT FLOW STREAM

MAJOR/MINOR

RECLAIMED WATER FLOW

STREAM MAJOR/MINOR

SOLID OR DRAINAGE